NAl LABORATORIES

CERTIFICATION TESTING INSPECTION Rancho Cucamonga, CA 91730

909.483.0250 ph. | 909.483.0336 fx.

CLIENT: U-Stucco USA, LLC
13488 Maxella Ave., #520
Marina del Ray, CA 90292
Progress Report No: RJ3500-5 Date: October 21, 2014
SAMPLE ID: Light Weight Stucco Insulation

SAMPLING DETAIL:

DATE OF RECEIPT:

AUTHORIZATION:

TESTING PERIOD:

TEST REQUESTED:

TEST PROCEDURE:

TEST RESULTS:

Prepared By

David Royer
Laboratory Technician

Test samples were submitted to the laboratory directly by the client. No special
sampling conditions or sample preparation were observed by QAI.

Samples were received at QAI Laboratories on September 9, 2014.

QAI Test Proposal MB-2014-072301 dated July 23, 2014 signed by Onur Topcu of U-
Stucco USA, LLC on September 9, 2014.

September 26 thru October 9, 2014.

Salt fog test per ASTM B117-09, Standard Practice for Operating Salt Spray (Fog)
Apparatus.

Three 4” x 6” specimens were prepared for the test. The specimens were placed in a
test chamber at a 15° angle and subjected to salt spray (fog) consisting of a 5% salt
solution for a period of 300 hours. At the end of the 300 hour period, the test
specimens were removed from the chamber, rinsed with water, and visually examined
for physical changes such as cracking, softening, erosion or discoloration.

Pass- No physical changes to the product such as cracking, softening, erosion or
discoloration occurred on any of the three test specimens subjected to 300 hours of
salt spray exposure. A photograph showing the condition of the test specimens after
the test is provided on page 2 of this report.

Signed for and on behalf of
QAI Laboratories Inc.

Lérry Burmer
Project Leader-Physical Testing
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Photograph No.1
Results of 300 hour Salt Spray Test on U-Stucco Light Weight Stucco Insulation.
No physical changes such as cracking, softening, erosion or discoloration occurred.

****End of Report****
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